


           J1X-KZ18-255（230V）爆炸图英文清单     共 2 页  第 1 页

No. Description Qty No. Description Qty 
1.  Spindle clip 16 2 43.  Cable clip 1 
2.  Pivot shaft 1 44.  Brush holder 2 
3.  Sliding pole 2 45.  Carbon brush 2 
4.  Spring 1 46.  Brush cover 2 
5.  Screw  3 47.  House 1 
6.  Washer 1 48.  Stator 1 
7.  Adjusting piece 1 49.  Tapping screw ST4.2×75 2 
8.  Head lock Pin 1 50.  Flow guide 1 
9.  O-ring 4.5×1.8 1 51.  Bearing cover 1 
10.  Circlip 2 52.  Bearing 629-2Z 1 
11.  Slide-bar seat (front) 1 53.  Rotor 1 
12.  Screw M6×8 5 54.  Knob 1 
13.  Bolt M8×16-L 1 55.  Locking pole 1 
14.    56.  Spring 1 
15.  Upper pressing plate 1 57.  Bearing 6001-2Z 1 
16.  Saw blade 1 58.  Screw M6×57 1 
17.  Screw M4×10 5 59.  Nut M6 1 
18.  Washer 4 3 60.  Screw M6×25 1 
19.  Lower pressing plate 1 61.  Nut M6 3 
20.  Bearing retainer 1 62.  Aluminum protective cover 1 
21.  Bearing 6003-2Z 1 63.  Screw M8×12 2 
22.  Gear box cover 1 64.  Screw M4×8 10 
23.  Output spindle 1 65.  Spring washer 4 3 
24.  Key  1 66.  Washer 4 3 
25.  Gear 1 67.  Cover 1 
26.  Spindle clip 20 1 68.  Knob holder 1 
27.  Bearing 699-2Z 1 69.  Screw M5×12 3 
28.  Washer 5 12 70.  Spring 1 
29.  Spring washer 5 11 71.  Control pole 1 
30.  Screw M5×16 2 72.  Locknut M5 2 
31.  Cable 1 73.  Screw 1 
32.  Screw M5×35 6 74.  Spring 2 
33.  Tapping screw ST4.8×60 2 75.  Knob 1 
34.  Handle 1 76.  Screw 1 
35.  Tapping screw ST4.2×16 6 77.  Washer 10 1 
36.  Handle 1 78.  Screw M6×35 1 
37.  Switch cover 1 79.  Locknut M12 1 
38.  Capacitance 1 80.  Washer 12 1 
39.  Switch 1 81.  BearingΦ25×Φ40×35 3 
40.  Handle 1 82.  Cover 2 
41.  Tapping screw ST4.2×14 2 83.  Slide-bar seat (back) 1 
42.  Cable pressboard 1 84.  Clip for cable 1 

 
编制                校对                审核                批准               



           J1X-KZ18-255（230V）爆炸图英文清单    共 2 页  第 2 页 

No. Description Qty No. Description Qty 
85.  Screw M6×14 1 127.  The cover of battery box 1 
86.  Rubber nail A 2 128.  Batteries 2 
87.  Bended arm 1 129.  Switch 1 
88.  Knob 1 130.  Battery box 1 
89.  Felt 1 131.  Laser Unit 1 
90.  Screw M5×10 4 132.  Screw M4×6 1 
91.  Screw M6×12 1 133.  Pole 1 
92.  Screw M6×25 6 134.  Lock-screw 1 
93.  Finger 1 135.  Bracket of clamp 1 
94.  Link 1 136.  Pressboard of clamp 1 
95.  Safety guard 1 137.  Circlip 1 
96.  Washer 1 138.  Inner hexagon spanner 6ｍｍ 1 
97.  Spring 1 139.  Dust collecting bag 1 
98.  Screw 1 140.  Wire holder 1 
99.  Locating plate 1 141.  Slide fence 1 
100.  Driving plate 1 142.  Plate 1 
101.  Knob  3    
102.  Washer 6 5    
103.  Spring washer 6 1    
104.  Fence 1    
105.  Shaft 1    
106.  Table 1    
107.  Washer 8 1    
108.  Locknut M8 1    
109.  Finger 1    
110.  Blade guide A 1    
111.  Blade guide B 1    
112.  Lock-screw M10×60 1    
113.  the cover of knob 1    
114.  Screw M6×30 1    
115.  Support 1    
116.  Shaft 1    
117.  Locking block 1    
118.  Circlip 1    
119.  Knob  2    
120.  Steel ball 8 1    
121.  Bracket 2    
122.  Rubber foot 4    
123.  Spring 1    
124.  Screw M10×10 1    
125.  Bolt M8×35 1    
126.  Base 1    

 
编制                校对                审核                批准               




